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APPLICANT Hif 4+ 5] : PROTECTIVE INDUSTRIAL PRODUCTS
HONGKONG  LTD., (C06226)

FLAT 1-11,

6/F KAR WAH INDUSTRIAL BUILDING
8 LEUNG YIP STREET

. YUEN LONG, N.T HONGKONG
CHTNA

Date of receipt W H i :2021-08-09
Testing period i /F 7 :2021-08-11

Buyer 3L&: — :2021-08-11
Style / Article no. 35 :16-561
Test(s) requested JIiAB R — For CE Marking : Yes
Service fj% H 5 : REGULARTE Previous report ATIlAIR & 589 =
Brand / Section fifft  i— Product category /** i 2% H e
Season EH s Product type 7= §h 25 %Y e
End use fix %% i Test stage MR Bt :FIRST TEST
Factory name L] %% :— Supplier name {77 44 %4 e
Factory code T %% :— Exported to H} 7 ] T
1. Conclusion JA%# :
Tests description il i Conformity fF &
ANSI-ISEA 105: 2016
1 Cutting resistance TDM fif V)1 14 fi Level A4

Pass: requirements met  Fail: requirements not met  None: no conclusion for this test  N/A: not applicable

Wig: FEER Riflid: AHEER REFE N/A: FiEH

Approved by

" \

Henry YAN {5
Laboratory Manager

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sdmj
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not ]
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Date of Issue %% H 1
Report No. & %5515 : S210807600_1 2021-08-13

APPLICANT Hif 22 & : PROTECTIVE INDUSTRIAL PRODUCTS
HONGKONG LTD., (C06226)

2. Sample description assigned by laboratory iy ST o

Size 2% Analyzed product FIT#E Description it Sample information £ {5 &
GLOVE

black (black/white) PU(high
performance PE)/glass
fiber/nylon/spandex) palm F3t

210807600-1 210807600-2

)

e

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s;
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not!
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Report No. 4 & 5% : S210807600_1 2021-08-13
APPLICANT H1§ 4+ &) : PROTECTIVE INDUSTRIAL PRODUCTS
HONGKONG LTD., (C06226)
3. GLOVE/
black (black/white) PU(high performance PE)/glass fiber/nylon/spandex) palm F¥
Method Client Requirement Unit Result Conformity
ik EPER By G ReH
(+)(*) 5.1.1. Cutting resistance ASTM F2992 /F2992M -
TOMTH HIHI 1 AR 15
Correction factor of the sharp edge of 1.03
the blade with the neoprene 7] i £ 7| &
Rk REL
Load for a distance of 20 mm cutt]] g 1968
I 20mm BT 7% 19 71
Performance level{t: §§ 45 44 Level A4
END OF TEST REPORT

- |EKRT -
(+)CNAS accreditation CNAS A A] (*)CMA accreditation CMA A 1]

Unless otherwise specified, the physical test items in this report performed in CTC Shanghai lab were conditioned and tested in
the environment of T 23+2°C / RH 50£4%.

BRAERE BB, AR FPAECTC LGt AT B ER R0 A #RAE RCFF B8 T AR TG KA T 23£2° C / RH 50+4%.

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

Classification Table for Cut Resistance
(ANSI-ISEA 105)

Weight (grams) needed to cut
Level through material with 20 mm of
blade travel

A1 >=200
A2 >=500
A3 >=1000
Ad >=1500
A5 >=2200
AB >=3000
AT >=4000
A8 >=5000
A9 >=6000

except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
AR ACTC LUF I R, Hl A eI S AT 5 2 A . ZERE R AR ROUHARR SA R. F CAFPRESR,  CTC AR ATl FF & 9 fR A7 SR
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